




3/673/60

• Empresa con una posición sólida en la industria de tratamiento de agua en todo el mundo

• Más de 60 años en el mercado:

• Actúa en todas las fases de los proyectos : Financiación, Ingeniería, Suministro, 
Construcción, Operación y Mantenimiento

• Posicionada como una de las empresas con mayor número de plantas en modalidad 
concesional

 1968 Primera planta desaladora del mundo por ósmosis inversa en Cabo Verde

 1970 Primera desaladora en España (Lanzarote)
 2009 Mayor planta de secado térmico en España:  Metrofang

 2011 Mayor planta de biofiltración de Europa: E.D.A.R. Lagares



4/674/60

GS INIMA ENVIRONMENT.  PRESENCIA MUNDIAL



5/675/60

GSI - INNOVAMOS PARA NUESTROS CLIENTES
GSI cuenta con un equipo cualificado para investigar, proponer y pilotar proyectos innovadores y diferenciadores, 
con el objetivo de ser más eficientes y competitivos.

PROGRAMOX ®

en EDAR La Garriga

FOWE® en IDAM de Alicante II

OSCAR en EDAR  Numancia de 
la Sagra

PRONOX ® en EDAR La Garriga

Uso de microorganismos 
específicos para la 
biodegradación de 

microplásticos en una 
EDAR

“Reverse Osmosis With
Simple Intake and 

Pretreatment”
(Instalado en Desaladora 

Ensenada)

Oxidación Húmeda de la 
materia orgánica de 

fangos de depuración

Desionización capacitiva 
de salmueras de plantas 

desalobradoras

Recuperación de energía 
de la salmuera de una 

planta de desalación de 
agua de mar a través de 
membranas de ósmosis 

de directa

Bases de diseño y control 
del proceso HRAS, como 
tratamiento previo a los 

Lodos Activos, en 
sustitución de la 

decantación primaria

Optimización de las 
plantas de tratamiento a 
través de la inteligencia 

artificial mediante el 
desarrollo de un Gemelo 

Digital cognitivo

MICROPLÁSTICOS ROWSIP® OSCAR DC-SOIAS

GEMELO DIGITAL PRONOX ®

Diseño y desarrollo de un 
prototipo de reactor 

Anammox a escala semi-
industrial para operar a 

continuación de los 
procesos HRAS y AGS en 

la línea de agua

PROGRAMOX ®FOWE ®

ROWSIP® en IDAM de 
Ensenada (México)



 Marca registrada
 Patente

Desarrollado conjuntamente con

6/60



7/677/60

INDEX
1. Introduction

2. Objectives

3. Methodology

RESULTS AND DISCUSSION

4. Aerobic granulation from HRAS
5. Mainstream partial nitritation with AGS

6. Mainstream autotrophic N removal form PN-AGS effluent

7. Energy balance: PROGRAMOX® vs. CAS

8. General conclusions



1. INTRODUCTION 2 3 4 5 6 7 8

8/60

1. INTRODUCTION

2. Objectives

3. Methodology

RESULTS AND DISCUSSION

4. Aerobic granulation from HRAS

5. Mainstream partial nitritation with AGS

6. Mainstream autotrophic N removal form PN-AGS effluent

7. Energy balance: PROGRAMOX® vs. CAS

8. General conclusions



1. INTRODUCTION 2 3 4 5 6 7 8

9/60

Conventional WWTPs

Biosolids

Waste sludge (WS)

Anaerobic 
digestion (AD) CH4

Primary
settling (PS)

Conventional
activated sludge (CAS)

EffluentWastewater

 PS + CAS-based configurations predominate
 AD to produce CH4

kWhcogeneration

 Energy consumption (aeration, pumping, etc.)
 Energy recovery (CH4 cogeneration)

kWh



1. INTRODUCTION 2 3 4 5 6 7 8

10/60

Wastewater 
pumping; 9% Pretreatment; 

0.8%
Primary settling; 

1%

Aeration for 
CAS process; 

54%

Return sludge 
pumping; 3%

Secondary 
settling; 1%

Chlorination; 
0.2%

Gravity 
thickening; 0.2%

Floating 
thickening; 13%

Anaerobic 
digester; 11%

Dewatering; 3%
Building 

services; 5%Specific treatment consumption:
 Catalonia: 0.452 kWh/m3 (ACA, 2021)
 World: 0.3-0.6 kWh/m3 (Wan et al., 2016)

WWTPs consumption vs. country electricity 
consumption (USEPA, 2007):
 United States: 3%
 Others: up to 5%

 2/3 for COD oxidation
 1/3 for N oxidation

o Energy consumption distribution in a 
standard CAS-based WWTP:

 Efficient approach: aeration reduction

Energy consumption in WWTPs

(Shi, 2011)



1. INTRODUCTION 2 3 4 5 6 7 8

11/60

Biosolids

Waste sludge

AD CH4 kWh

PS CAS
EffluentWastewater

cogeneration

500 mg COD/L

Stoichiometry
13.9 kJ/g CH4-COD

Maximum yield
0.35 Nm3 CH4/kg COD

o Feasible recovery: 0.22 kWh/m3

(i.e., 49% of consumption ‒0.45 kWh/m3‒)

Biomass yield
0.39 g VSS/g COD

60% VSS reduction

(Tchobanoglous et al., 2014)
(Henze et al., 2008)

(Heidrich et al., 2011)

35% cogeneration 
efficiency

1.42 g COD/g VSS

o How can energy recovery be enhanced?
 Mainstream AD
 Increase COD redirection to AD 

Energy recovery in WWTPs



1. INTRODUCTION 2 3 4 5 6 7 8

12/60

PROS
 Direct anaerobic COD conversion to CH4

CONS
 Dissolved CH4 in the effluent

(50% of the produced CH4)
 High energy filtration cost
 AD effluent with (high) soluble COD

Wastewater
AnMBR
bioreactor Effluent 

CH4

membrane

Liu et al. (2014)

Mainstream anaerobic membrane bioreactor (AnMBR) 

NH4
+, PO4

3-

Soluble COD
COD, NH4

+, PO4
3-



1. INTRODUCTION 2 3 4 5 6 7 8

13/60

PROS
 High removal efficiency: 

70-80% COD, 90% TSS, 90% P 
(Diamantis et al., 2011)

CONS
 Addition of chemical products
 High volume of sludge

o Chemical process,
no biological activity

Wastewater
Settling

Waste sludge 
(COD to AD)

Effluent 
Coagulant

CEPT system

Flocculant

COD redirection to AD: chemically enhanced primary treatment (CEPT)

NH4
+

Low COD and P
COD, NH4

+ , P



1. INTRODUCTION 2 3 4 5 6 7 8

14/60

PROS
 No chemical products addition
 Higher COD removal (55-65%) than PS (30-40%)
 Colloidal COD removal

CONS
 Lower COD removal than CEPT 

(55-65% vs. 80-90%)
 Fraction of COD oxidation (but small)

o Biological process, but:
High load & low SRT

 HRT < 1 h, SRT < 1 d
Low DO consumption

 0.5 – 1.0 mg DO/L

o Based on sorption and 
bioaccumulation rather than 
oxidation 

Wastewater Settling

Waste sluge
(COD to AD)

NH4
+, PO4

3-

Low COD

HRAS system

recirculation

(Canals et al., 2023)

COD redirection to AD: High-rate activated sludge (HRAS)

Effluent

COD, NH4
+, PO4

3-

HRAS
bioreactor

air



1. INTRODUCTION 2 3 4 5 6 7 8

15/60

B-stage:
 Different configurations based on CAS 
 Low influent COD
 Enough SRT to achieve BNR (N, P)

EU effluent requirements 
(WWTPs > 150,000 p.e.):
TN < 10 (8) mg/L
(E. parliament, 2024)

Waste sludge

A
stage

B
stage

EffluentWastewater

COD, NH4
+

C
O

D

NH4
+

N2

low COD

COD redirection + nutrient removal: A/B process

Adsorption/Bio-oxidation (1970s)
(Böhnke B., 1977)

Problem: COD/N too low for denitrification 

Waste sludge

A-stage
HRAS

B-stage
CAS

EffluentWastewater

COD, NH4
+

C
O

D

NH4
+

N2

low COD



1. INTRODUCTION 2 3 4 5 6 7 8

16/60

Characteristics (de Kreuk et al., 2007):
• Minimum diameter of 0.2 mm
• SVI10/SVI30 ≈ 1.0
• Nitrifiers grow on granule surface
• Polyphosphate accumulating organisms (PAO) grow inside 

the granules

 Lower footprint
Fast-settling and high-thickening properties eliminates the need for 
secondary clarifiers 

 Lower energy consumption
Recycling flows and mixers avoided

 Developed lab-scale in 1990s (Morgenroth et al., 1997)
 Real implementation in 2006, Nereda® (Pronk et al ., 2017)

Pronk et al., 2020
Alternative CAS: aerobic granular sludge (AGS)

 Sequencing batch reactor (SBR) operation



1. INTRODUCTION 2 3 4 5 6 7 8

17/60

Novel approach
• AGS at low organic loading rate (OLR) 

(Pronk et al., 2015)
• HRAS+AGS only one recent lab-scale study 

available (Kosar et al., 2023)

o Potential difficulties in heterotrophic denitrification 
(A/B problem)

 Niche for mainstream autotrophic N removal

Waste sludge

HRAS AGS
EffluentWastewater

COD, NH4
+

C
O

D

NH4
+

N2

low COD

HRAS + AGS



1. INTRODUCTION 2 3 4 5 6 7 8

18/60

Process

Conventional
nitrification –

denitrification

O2 balance
(g O2/g N)

COD demand
(g COD/g N)

O2 demand
(g O2/g N)Process

1.712.864.57
Conventional
nitrification –

denitrification

1.721.713.43
Nitritation –
denitritation
(via nitrite)

1.7201.72PN-anammox

Process

Conventional
nitrification –

denitrification

Nitritation –
denitritation
(via nitrite)

PN-anammox

Process

Conventional
nitrification –

denitrification

Nitritation –
denitritation
(via nitrite)

Predominates in CAS and AGS

partial nitritation (PN) – anammox; PN-anammox; PNA;
autotrophic N removal

NH4
+

O2

NO2
-

NO3
-

O2

anaerobic
autotrophic

anammox
N2

NO2
-

COD

COD

AOB: ammonium oxidising bacteria
NOB: nitrite oxidising bacteria
het.: heterotrophic denitrifiers
anammox: anaerobic ammonium oxidation

Nitrogen removal
COD demand

(g O2/g N)
O2 demand

(g O2/g N)Process

2.864.57
Conventional
nitrification –

denitrification

1.713.43
Nitritation –
denitritation
(via nitrite)

01.72PN-anammox

NO3
-

O2

NO2
-

COD

COD

o If COD available, O2 requirements are similar
o If COD not available (A-B process), PN-anammox suitable

Nitrification Denitrification



1. INTRODUCTION 2 3 4 5 6 7 8

19/60

Not fully implemented yet
Problem for implementationPNA configurationScale

• Unknown NOB repression mechanismTwo-stagePilot-scaleHausherr et al., 2022

• Lack of long-term stability demonstrationTwo-stagePilot-scalePedrouso et al., 2023

• Constant sidestream anammox inoculation
• Costly hydrociclones

One-stageFull-scalePodmirsed et al., 2022

• Only at 30ºCOne-stageFull-scaleCao et al., 2017

Separated control of the PN and anammox processes

PN
EffluentNH4

+

anammox

50% NH4
+

50% NO2
-

N2

One-stage

Two-stage

EffluentNH4
+

PN-anammox

N2
50% NH4

+ 50% NO2
-

Literature 
review

Mainstream autotrophic N removal: partial nitritation anammox (PNA)



1. INTRODUCTION 2 3 4 5 6 7 8

20/60

HRAS
• Already implemented; stable process
PN-AGS
• Few lab-scale studies combining AGS with COD removal and PN (Zhao et al., 2023)

anammox
• Effluent quality needs to be assessed

HRAS PN-AGS
EffluentWastewater

COD, NH4
+

NH4
+

anammox

50% NH4
+

50% NO2
-

N2

low COD

HRAS + two stage PNA (with AGS): process proposal

COD to AD

residual COD TN < 8 mg/L



1 2. OBJECTIVES 3 4 5 6 7 8

21/6721/60

1. Introduction

2. OBJECTIVES
3. Methodology

RESULTS AND DISCUSSION

4. Aerobic granulation from HRAS

5. Mainstream partial nitritation with AGS

6. Mainstream autotrophic N removal from PN-AGS effluent

7. Energy balance: PROGRAMOX® vs. CAS

8. General conclusions



1 2. OBJECTIVES 3 4 5 6 7 8

22/6722/60

HRAS PN-AGS
EffluentWastewater

anammox

 Study a new mainstream configuration for urban WWTPs: HRAS + PN-AGS + anammox (PROGRAMOX®)

1) Identify a suitable strategy to achieve AGS

3) Control and performance of the combined PN-AGS + anammox process

4) Energy balance to compare PROGRAMOX® vs. La Garriga CAS

Objectives

2) Achieve partial nitritation with AGS

Real ww



1 2 3. METHODOLOGY 4 5 6 7 8

23/6723/60

1. Introduction

2. Objectives

3. METHODOLOGY
RESULTS AND DISCUSSION

4. Aerobic granulation from HRAS

5. Mainstream partial nitritation with AGS

6. Mainstream autotrophic N removal from PN-AGS effluent

7. Energy balance: PROGRAMOX® vs. CAS

8. General conclusions



1 2 3. METHODOLOGY 4 5 6 7 8

24/6724/60

HRAS PN-AGS
EffluentWastewater

anammox

HRAS + PN-AGS + anammox mainstream pilot plant

1.5 m3/d

V 0.85 m3

18.5 m3/d 

V 0.86 m3 V 0.33 m3

1.5 m3/d20 m3/d 1.5 m3/d

• Location: La Garriga WWTP 
(conventional WWTP near Barcelona)

• Influent: raw pretreated wastewater (before PS)

• No temperature control (water 12-28 ºC)



1 2 3. METHODOLOGY 4 5 6 7 8

25/6725/60

HRAS reactor

High load
o HRT 1 hour
o 2 g TSS/L
o SRT < 1 day

Low O2 consumption
o 0.5 mg DO/L  No inoculum

Raw
Wastewater

20 m3/d

Settler

HRAS
bioreactor

HRAS
effluent

Waste sludge

Recirculation

air



1 2 3. METHODOLOGY 4 5 6 7 8

26/6726/60

PN-AGS REACTOR

 SBR at constant volume

Inoculum: floccular activated sludge

o Volume exchange ratio (VER): 50 – 60 %
o 1.5 m3/d, HRT 12-13 h
o Aeration (fine+coarse): 2.0 mg DO/L

Height 4.5 m (H/D = 9)



1 2 3. METHODOLOGY 4 5 6 7 8

27/6727/60

Anammox reactor

Continuous stirred tank reactor (CSTR) 
with baffle settler:

• 1.5 m3/d, HRT 5 h
• Inoculum: one-stage sidestream 

granular PNA biomass from Paques®
• 5 months acclimation period